

ATTN: Mr. S. Dinbold  
 File  
 Mr. J.C. Woodruff  
 Mr. W. Cooper

Product Talc  
 Remarks Carbola Chemical

EXHIBIT  
 St. George  
 10  
 ut/los  
 88  
 PENGLAD 800-631-6989

LABORATORY REPORT

Three samples of talc from Carbola Chemical were brought in by Mr. Woodruff to be tested. The results of these tests are as follows:

	<u>Par Fine</u>	<u>Super Fine</u>	<u>Regular</u>
Loose Bulk	28.3	32.6	27.2
Brightness	84	92	92
Tapped Bulk	62.4	64.0	64.0
Hegman Fineness	0	0	1.5
Oil Absorption	21.6	19.8	21.6
pH	9.3	9.5	9.5

Sharon Loh

X-RAY REPORT (McCORMICK)

TREMOLITE 0.5 - 1% (1/3 is fibrous)  
 CHRYSOTILE NOT DETECTED  
 QUARTZ 1%  
 CHLORITE less than 1%  
 CALCITE } 5%  
 DOLOMITE }  
 MAGNESITE NOT DETECTED  
 MICA

PLAINTIFF'S  
 EXHIBIT  
 WCD-71